
 

 

                                                                                                                                                                                      

 

 

 

 

 

Wastewater Asset Management Plan 2007 
 

 

   

 

 

 

 

 

 

 

 

 

 

Nelson Regional Sewerage Business Unit 



 

 

       

 

 

 

Quality Record Sheet 
 

 

 

 

Nelson Regional Sewerage Business Unit 

Wastewater Asset Management Plan 2007 
 

Issue Information 

Issue Purpose Final 

Issue Date 8 May 2007 

Version Number 1.1 

 

Authorisation 

Nelson Regional Sewerage Business Unit M Schruer 

Prepared By Andrew Iremonger 

Reviewed By R Waugh 

Date May 2007 

Report Number 64-042-1002 
[...]
When the asset is examined and checked to ascertain the 
remaining life of the asset - what corrective action is required 
including maintenance, rehabilitation or renewal and within 
what timescale 

Asset rehabilitation 
and renewal 

When the asset is restored or replaced to ensure that the 
required level of service can continue to be delivered 

 

Asset disposal and 
rationalisation 

Where a failed or redundant asset is sold off, put to another 
use, or abandoned 

5.1.2 Asset Failure Modes  

Generally it is assumed that physical failure is the critical failure mode for many assets.  
However the asset management process recognises that other modes of failure exist.  The 
range of failure modes includes: 

Structural Where the physical condition of the asset is the measure of 
deterioration, service potential and remaining life 

Capacity Where the level of under or over capacity of the asset is measured 
against the required level of service to establish the remaining life 

Level of Service 
Failure 

Where reliability of the asset or performance targets are not achieved 



Wastewater Asset Management Plan   

May 2007 Section 5 – Lifecycle Management Plans Page 76 of 130 

Obsolescence Where technical change or lack of replacement parts can render assets 
uneconomic to operate or maintain 

Cost or Economic 
Impact 

Where the cost to maintain or operate an asset is greater than the 
economic return 

Operator Error Where the available skill level to operate an asset could impact on asset 
performance and service delivery 

5.2 Summary of Assets 

5.2.1 General 

NRSBU is responsible for 15.5km of rising mains, 4 pump stations, Sewage Treatment Plant 
(STP) and biosolids application facility.  An indicative replacement costs as in 2006 is shown 
in Table 5-1 below. 

Table 5-1:  NRSBU Summary Asset Replacement Costs 

Item Indicative 2006 
Replacement Cost  

$ 
Land            20,000  

Pump Stations       4,487,878  

Pipeline       6,164,304  

Aeration Basin Equipment       2,858,492  

Clarifier       2,360,107  

ATAD Plant       6,974,002  

Biosolids Facility       1,121,857  

Oxidation Ponds       8,259,574  

Outfall       1,222,603  

Buildings          515,964  

Roads          375,651  

Resource Consents          625,096  

Forestry                   -  

      34,985,528  

 

5.2.2 Rising Mains 

The rising main component varies from 510mm to 800mm diameter rising mains that link the 
four pump stations, and the treatment plant plus the outfall main and the biosolids pipeline.  

Main Type Length 
- km 

Base 
Service Life 

(years) 

Residual 
Life (years) 

at 2006 
PE 11.08 80 75 - 80 

Concrete  4.41 34 10 

Steel .04 80 79 

 15.53  



Wastewater Asset Management Plan 

May 2007  Section 5 – Lifecycle Management Plans Page 77 of 130 

5.2.3 Pump Stations 

The NRSBU operates four pump stations, three of these being very large and Wakatu being 
small (in comparison to the other three).  There are linkages between pump stations ie 
Wakatu pumps into the Richmond to Saxton rising main, the Saxton acts as a booster for the 
Richmond/Wakatu pump stations and the Saxton and Airport have a common rising main 
across the estuary to Bells Island.  All pump stations have SCADA and flow monitoring 
installed. 

Table 5-2:  Pump Station Details 

Pump Capacity  - 
Lts/sec * 

Name Location 
Residual 
Life (years) 
at 2007 

Storage 
Capacity 
ADWF As at 
2004 Duty 

Pumps Pump 3 

Richmond  Beach Rd 1 - 55 1.8hrs 176 l/s 389/s 

Saxton  Saxton Rd 1 - 55 1hr 192 l/s 312/s 

Airport  Stoke 1 - 55 1.2hrs 183 l/s 458/s 

Wakatu  
Wakatu 
Industrial estate 

7 - 76 4hrs 40 l/s - 

* Approximate maximum values 

5.2.4 Treatment Plant 

History 

The Bells Island Sewage Treatment Plant (BISTP) was commissioned in 1983.The original 
design population for the (BISTP)  was 33,000 and the plant consisted of a fully mixed 
aeration basin, three facultative oxidation ponds (in parallel), two maturation ponds (in series), 
and a tidal discharge.  The original concept allowed for expansion by the addition of one extra 
aeration basin (alongside the existing aeration basin), and extra facultative ponds as required. 

The (BISTP)  operated successfully until overloading of the facultative oxidation ponds 
(FOPs) was noticed in the late 1980’s.  A major result of overloading was the generation of 
malodour.  Investigations were undertaken and it was concluded that the cause of the 
overloading was a combination of stratification and organic load build-up in the ponds 
considerably in excess of treatment capacities.  As a consequence of the high organic load all 
oxidation pond oxygen was quickly assimilated, causing anaerobic and putrefactive conditions 
and noticeable malodour production. 

A review of the (BISTP)  in 1992 confirmed that sludge build-up was a primary factor causing 
the overloading and it was recommended that desludging of the oxidation ponds should be 
commenced.  This was undertaken over the period 1993-1995.  Other recommendations from 
the 1992 review that were implemented were: 

• Install mechanical aeration mixing on the three facultative oxidation ponds 

• Install a clarifier and sludge processing plant (Autothermal Thermophilic Aerobic 
Digestion - ATAD) to remove the sludge, thereby significantly reducing the build-
up of waste aerobic sludge 

 



Wastewater Asset Management Plan   

May 2007 Section 5 – Lifecycle Management Plans Page 78 of 130 

These upgrades were completed in 1996.  Following commissioning of the 1996 upgrade, 
several operational issues became apparent: 

• Overloading of the aeration basin caused malodours 

• A fungal parasite had infected the ponds, reducing the algal population for short 
periods with consequential generation of malodours 

• Improved solids capture through recycling of sludge was desirable in the clarifiers 
to reduce solids loadings on the FOPs 

• High nitrogen levels in the biosolids processed by the ATAD plant led to a 
requirement for additional land to maintain biosolids application rates within 
consent limits for nitrogen 

• The operation of the ATAD and sludge processing plant needed improvements to 
the aeration and mixing equipment 

• There were reported high hydrogen sulphide levels around the inlet basin which 
needed to be addressed 

In 2003 NSRBU tendered the design, construction and operation of a retrofit at the Bells 
Island Waste Water Treatment Plant that included the installation of a Dissolved Air Flotation 
System (DAF).  This upgrade was implemented during 2004 and 2005.   

After the acceptance of the tender, but prior to the construction, it became apparent that the 
influent parameters to the Bells Island Facility could, at times, exceed the design parameters 
used for the upgrade.  However, NRSBU decided to continue with the tender and to review 
the situation after the installation of the 2004-2005 upgrade. 

Background 

The treatment plant treats sewage equivalent to that generated by a domestic population of 
around 133,000 people.  Peak flows and loads are highly variable due to the combined effects 
of stormwater infiltration and the seasonal nature of industrial food processing activities.   

The NCC and TDC municipal wastewater discharges have relatively dilute concentrations of 
BOD and SS but the total loads contributed to the NRSS are not dissimilar to the sum of the 
major industrial contributors because of the higher and more consistent average flows.  The 
municipal inputs particularly that of Richmond are characterised by high wet weather flows.  
These peak wet weather flows govern the sizing of the pump stations and rising mains of the 
NRSBU.  An indication of flows received from the five contributors is detailed in Figure 5-1 
below. 

Figure 5-1: 2005- 06 Flows  

0

2,000

4,000

6,000

8,000

10,000

12,000

Jul-05 Sep-05 Nov-05 Jan-06 Mar-06 May-06

Fl
ow

s 
(m

3  p
er

 d
ay

)

NPI Enzafoods Alliance TDC NCC 

 
 



Wastewater Asset Management Plan 

May 2007  Section 5 – Lifecycle Management Plans Page 79 of 130 

The treatment plant process is shown schematically in Figure 5-2 with the essential treatment 
plant components detailed below: 

Table 5-3:  Treatment Plant Details 

Essential Components Install Date Residual Life 
(years) at 2007 

Capacity* 
(Indication only) 

Step screen 1996 4 950Lts/sec 

Aeration basin 1982 - 2005 5 - 55 9,600kg BOD5/day 

Clarifier 1996 - 2004 0 - 39 425Lts/sec 

Dissolved Air Flotation 
System (DAF) 

2005 0 - 47 551kg/hr or 13230kg/day 

Autothermal Thermophilic 
Aerobic Digester (ATAD) 

1996 - 2006 0 - 40 8,200kg TSS/Day 

Three 10ha facultative 
oxidation ponds 

 
1982 - 2005 6 - 79 

50 – 60Kg.BOD5/ha.d in 
winter 

120Kg.BOD5/ha.d in 
summer 

Two 10ha maturation ponds 1982 - 2005 6 - 79  

Outfall to the Waimea Inlet 1982 - 2001 0 - 51 16,000m3 per day 

Total    

*Details of individual asset capacity is detailed in the Bells Island WWTP Treatment Capacity Report dated 
November 2006 

 

Figure 5-2:  NRSBU Wastewater Treatment Process- Schematic 

 



Wastewater Asset Management Plan   

May 2007 Section 5 – Lifecycle Management Plans Page 80 of 130 

Clarifier 

The clarifier was added to the process in 1996 with the aim of reducing the solids and BOD 
load on the oxidation ponds. 

The clarifier removes the settleable solids from the wastewater.  The resultant sludge is 
pumped from the base of the clarifier to gas plant before being pumped to the digesters.  
Effluent from the top of the clarifier is decanted into the facultative ponds. 

Dissolved Air Flotation System (DAF) 

In 2005 the DAF process was added as a gravity separation system that uses air bubbles in 
the wastewater holding tank to help float insoluble materials to the surface so they can be 
removed.  Those materials that are heavier than water are removed by dosing with 
polyelectrolytes.  The resulting flocculants cause these materials to join together in clusters 
that are lighter than water and therefore float.  

Autothermal Thermophilic Aerobic Digestion (ATAD) 

The two stage ATAD process, also added in 1996, uses heat released by microbial activity to 
achieve and sustain minimum operating temperatures of 35°C and 55°C respectively.  
Thermophilic bacteria have a very high oxygen demand.  The ATAD plant was refurbished in 
2004-05 that included replacement of the roofs.  

The resultant “biosolids” are transferred to a storage tank before being pumped across the 
Waimea Inlet to holding tanks on Rabbit Island.  Tankers transport them to the forest where 
they are sprayed under the trees as fertiliser. 

Facultative Oxidation Ponds (FOPs) 

Effluent from the clarifier is split between the three 10ha FOPs.  Bacteria and nutrient in the 
waste promote vigorous growth of algae.  During the day, near the surface, the algae 
generate oxygen by photosynthesis, further stabilising the wastes.  The remaining solids 
settle to the bottom of the ponds and are treated by anaerobic processes. 

Maturation Ponds 

The two 10ha maturation ponds, in series, complete the stabilisation process and reduce 
bacteria numbers.  They also provide storage capacity for intermittent release of the effluent. 

Outfall to Waimea Inlet 

After an average retention time of about 30 days, the treated wastewater is discharged 
through a gravity driven outfall, into the waters of the Waimea Inlet, on the first three hours of 
each outgoing tide. 

5.2.5 Biosolids Application Facility 

Disposal of biosolids is via application every three years (maximum of 40mm per application – 
100 Kg/ha TKN per year) within the forested area of Rabbit and Bells Islands.  Total 
afforested area available for biosolids disposal is approximately 750ha.  The land is owned by 
TDC and a licence to dispose of biosolids is held by NRSBU.  Resource consents for 
additional disposal areas on Rough Island will be applied for in early 2007. 

The resultant “biosolids” from the ATAD are transferred to a storage tank before being 
pumped across the Waimea Inlet to holding tanks on Rabbit Island.  Tankers transport them 
to the forest where they are sprayed under the trees as fertiliser.  Resource consent details 
are contained in the supplementary section. 



Wastewater Asset Management Plan 

May 2007  Section 5 – Lifecycle Management Plans Page 81 of 130 

 

5.3 Plant Upgrades 

The Bells Island Sewage Treatment Plant has been substantially upgraded since March 1995.  
The upgrades, the reasons for them, and their approximate costs are summarised below in 
Table 5-4 below. 

Table 5-4:  NRSBU Treatment Plant Recent Upgrades 

STP Upgrade Date Reason Approximate 
Capital Cost 

Installation of Clarifier 1996 To reduce loading on oxidation ponds 
and hence potential for odours 

Installation of ATAD 1996 To treat solids from clarifier  to a 
standard appropriate for beneficial 
disposal  of biosolids 

Total of  
$5.8million 

Additional ATAD aeration 1998 Reduction in biosolids odour  by better 
mixing and increased oxygen 

$500,000 

Installation of biofilters 1998 Reduction in odours from ATAD $120,000 

Installation of additional basin 
aerators 

2001 To reduce/eliminate potential for 
odours from aeration basin  and to 
improve treatment capacity to ensure 
better capture of solids in clarifier 

$100,000 

Installation of flow meters and 
pond monitoring equipment 

2001 Better information and management 
control 

$100,000 

Cleaning of outfall pipeline and 
diffuser ports; installation of 
“red valves” 

2001 Increase capacity of outfall 
$56,000 

Treatment plant inlet 2005 Upgrade  to install grit removal , 
installation of biofilter for odour control 
and bypass pipe to Pond F1 for peak 
flows 

$ 422,000 

Aeration basin equipment - 
Electromechanical Services and 
11 aerators 

2005 Increased aeration  to reduce risk of 
odours $ 1,586,000 

Aeration basin - Civil works and 
recirculation Pipe 

2005 Increased aeration and to improve 
treatment capacity with an appropriate 
level of aeration and recycling of 
activated sludge. 

$ 697,000 

Clarifier - Mechanical Services 2005 To pump sludge from clarifier to DAF $132,000 

Dissolved Air Flotation Plant 2005 To thicken sludge to the required level 
for ATAD treatment 

$1,122,000 

Sludge Storage Tank- 
Electromechanical Services 

2005 Replace tanks walls which had 
corroded and mixer 

$85,000 

ATAD Plant - Structures and 
electromechanical Services 

2005 

 

C Train tank roof replacement  - 
extreme corrosion of beam and roof 
panels 

$432,000 

 2005 B train $430,000 

Rabbit Island Facility - Biosolids 
Storage Tank (1&2) 

2005 Tanks walls corroded and required 
replacement 

$44,000 

 



Wastewater Asset Management Plan   

May 2007 Section 5 – Lifecycle Management Plans Page 82 of 130 

5.4 Critical Assets 

Criticality is determined by considering if an asset is in a situation where: 

• The likelihood of failure is high  

• The consequences of the asset  failing is very high  

Due to the nature of the NRSBU, all assets are considered critical and the consequence of 
failure in any asset is high.  Risk Management Section 4.1 and 4.2 details the risk 
assessment at a high level for facilities.  This will allow the General Manager of the NRSBU 
to: 

• Compare assets for business criticality  

• Focus capital expenditure on those assets whose failure have the greatest impact 
on the NRSBU 

• Give robust conclusions that are based on a risk approach that will aid the 
prioritisation of the renewal and capital programme 

 

5.5 Asset Condition and Performance Assessments 

5.5.1 Background 

Summarised sections from the October 2006 Bells Island WWTP Treatment Capacity Report 
have been used extensively in the following asset and condition assessment as this is the 
most comprehensive and up to-date report  on NRSBU.  

5.5.2 Rising Mains 

Condition 

An investigation of the condition of all the pipelines was conducted in 1997 following several 
failures.  Due to the lack of storage or bypass facilities it is not possible to conduct a CCTV 
inspection or remove sections of pipe for detailed inspection without risking an overflow of 
effluent into the estuary.  The inspection was therefore limited to a core sampling exercise.  
This inspection resulted in the replacement of all AC mains with PE mains, a process that was 
completed in 2005. 

The concrete pumping main that services the Bells Island Treatment Plant has had two core 
samples taken.  While these samples indicated that the pipeline was in good condition the 
samples were located at air valves and the overall condition of the main is unknown.  This 
main has a risk classification of extreme and duplication is being considered.  This duplication 
will then allow the true condition to be ascertained and give additional security for pumping 
effluent to the treatment plant.  The duplication will allow the use of pipe line for other 
purposes (pumping treated effluent back to golf-course) which will assist to extend the life of 
the concrete pipe.  

A rising main strategy review that will encompass the risks associated the individual rising 
mains and the peak flows from the individual contributors will be instigated in 2007.  The 
strategy will include consideration for increased storage capacity and standby generators for 
power outages. 

A programme of regular pipe inspections of risk areas will be developed once the duplicate 
main is in use. 



Wastewater Asset Management Plan 

May 2007  Section 5 – Lifecycle Management Plans Page 83 of 130 

The PE mains have a high level of resistance to acid and sulphide attack and a base service 
life of 80 years. 

Performance 

The regional pipeline has undergone a significant amount of upgrading over the last few 
years, and it is now at the point where the pipe material is considered structurally sound and 
the storm pumping system can be used.  This allows the capacity to accept all but the worst 
storm flows reaching the system.  Specific capacity information is difficult to ascertain with the 
pipe, with estimates ranging from 720 to 840ℓ/s at different times. 

In terms of the operation of the rising main there are a number of areas where improvements 
could be made to ease the operation, although none are sufficiently serious that the system 
capacity is constrained. 

5.5.3 Pump Stations 

Condition 

The Wakatu pump station was installed in 2003 and in very good condition.  All duty pumps 
and SCADA have been replaced in the other three pump stations over the last three years. 
Part of the strategy review will consider the need of three pumps at each pump station. 

All pump stations are maintained to a high level as required by the Design Build and 
Operations contract with renewals occurring in a timely fashion.  

Performance 

There is a small amount of buffering available in the pump stations generally, but this small 
amount of buffering is not being used at present due to the current set up of the control 
system within the pump stations.  Currently the pumps are on set-point control, and the 
control system will need to be modified to allow an integrated control arrangement that 
minimises the fluctuation of flow at Bells Island. 

Additional buffer storage for the Nelson Regional Sewerage System would be very useful and 
would greatly assist in resolving a number of the operational issues, and risks within the 
existing facility. 

Rag has been an issue at the Saxtons Rd pump station, and the pumps that have been 
installed have been modified to reduce this issue.  Similarly the operation of the pump station 
has been changed to reduce the Rag / Blockage issues.  The rag issue in the pump station 
and the remedial actions in the pump station have caused consequential effects both in the 
pump stations and at Bells Island. 

In the pump stations the effects of the rag issues are; reduced control range on the sewage 
pumps; increased pump downs in the pump sumps and increased clean downs of the pump 